Q LuLanPanda International Trade Company
a.g, Lan Panda Website: www.lulanpanda.com
Email:
Whats App:+86 18900712357
As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
*Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
«Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
v Quality Assurance: Rigorous ISO-compliant production standards.
v Cost Advantage: Factory-direct pricing with no intermediaries.
v End-to-End Service: From product development to logistics support.

Let's Collaborate
Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain.
Contact us todayv to discover how we can add value to vour operations.

Metso C80 Jaw Crusher parts list

Part Number Description Aos\?;‘“ Weight Packing
140587 INSTRUCTION MANUAL, C SERIES INSTALLATION MANUAL V“Q'b(\u

140588 INSTRUCTION MANUAL, C SERIES INSTRUCTION MANMRIN &rx\‘)\v

MM0231251 INSTRUCTION, C SERTES INSTRUCTION MANUAL X N

MM0262376 DOCUMENT LIST, GENERAL DOCUMENTS FOR MDR & I\ @fAWS

N11904065 DOCUMENT LIST, C80 INSTALLATION & TRANSPORT

N11904432 DOCUMENT LIST, C-JAWS HYDRAULICS & ELECTRIC OF SETTING.AD]J.

922585 BASIC ASSEMBLY, C80 5649kg
922508 FRAME ASSEMBLY, C80 2971. 5kg
939026 SIDE PLATE, C80 639. 45kg
939029 SIDE PLATE CASTING, C80 639. 45kg
939025 SIDE PLATE, C80 639. 45kg
939028 SIDE PLATE CASTING, C80 668. 85kg
902536 FRONT END, C80 www. LulanPanda. com 871. 5kg
701690253600 FRONT END CASTING, EN 10293:1997 G20Mn5 1029kg
920860 REAR EDGE, C80 488. 25kg
N11810014 REAR “END. CASTING, EN 10293:1997 G20Mn5 525kg
922261 CHEEK PLATE, UPPER, C80R 61. 95kg
922262 CHEEK PLATE, LOWER, C80R 41. 16kg
N11893054 GUIDE PIECE, C8OR www. LulanPanda. com 6. 83kg
701201350000 FLAT BAR ROD, EN10058-70X40-EN10025-S355]J0

N11893055 GUIDE PIECE, C80R 6. 83kg
931470 BUSHING, €80, C106, 42CRMO4 0. 58kg
922472 FASTENING PIECE, C8OR 0. 21kg
N11893139 FLAT BAR, C80R 0.21kg
701200090500 BAND, EN10048-5X20-EN10025-S185 0. 83kg
7001530118 SCREW, HEXAGONAL, 1S04017 -M8X70-8. 8-A3A

943616 MESH PLATE, C80 0. 42kg
701002594055 NET, DIN791-028 2510-ST 4. 73kg
704100024500 HAMMER SCREW, DIN261-M24X90-4. 6 ER. 471655 0.41kg
701500025500 SCREW FORGING, M24X100-4. 6 ER. 471655

N01532889 CAP SCREW, HEXAGONAL, 1S04014 -M42X160-10. 9-UNPLTD 2. 31kg
N01530321 CAP SCREW, HEXAGONAL, 1S04014 -M16X70-8. 8-A3A 0. 15kg
N01563243 NUT, HEXAGONAL, 1504032 -M42-10-UNPLTD 0. 63kg
704203927240 NUT, SELF-LOCKING, 1S07040-M24-8-A3A 0. 11kg
704203927080 NUT, SELF-LOCKING, 1S07040-M8-8-A3A 0.0lkg
N01626321 WASHER, 1S07089-42-CK43/CK45 HB304-361 0. 19kg
704007190000 WASHER, IS07089-24-140HV-A3A 0. 03kg
7001633016 WASHER, LOCK, DIN25201 - M16-ZIN, NORDLOCK

704006880000 WASHER, 1S07089-8-140HV-A3A Okg
908619 PITMAN ASSEMBLY, C80 2268kg
902328 PITMAN, C80 1354. bkg
701690232800 PITMAN CASTING, EN 10293:1997 G20Mnb5 1430. 1kg
908593 ECCENTRIC SHAFT, C80 462kg
908594A BILLET, ECCENTRIC SHAFT, C80, 34CRNIMO6 / NR. 1.6582 SPEC. N11449317 504kg
908563 BEARING HOUSING, C80 77. Tkg
701690856300 BEARING HOUSING CASTING, EN 10293:1997 G20Mn5 115. 5kg




908562 BEARING HOUSING, C80 78. 75kg
701690856200 BEARING HOUSING CASTING, EN 10293:1997 G20Mn5 115. 5kg
908597 SEAL RING, C80R 14. Tkg
701990859700 SEAL RING CASTING, C80R 908597-G GG—-25 21kg
908595 COVER, C80R 13. 12kg
701990859500 BEARING COVER CASTING, EN 10293:1997 GJL250 17. 32kg
908553 LABYRINTH, C80R 5. 35kg
701990855200 LABYRINTH CASTING, EN 10293:1997 GJL250 16. 8kg
908583 TIGHTENING BUSHING, C8OR 13. 33kg
401400342700 PIPE, ST52-3-254X35X170 31. 5kg
908552 LABYRINTH, C80R 5. 78kg
418875 LOCK PLATE, C80B 0. 02kg
701100760000 ROUND BAR, EN10060-25-EN10025-5355]J0 4. 04kg
949648703500 PLUG, M36 C-MURSKAIN 0. 63kg
701301132000 HEXAGONAL BAR, EN10278-46 H11-EN10083-1-34CRM04 15. 12kg
704102171000 EYE BOLT, 1S03266-M36, DIN580, ANST B18. 15M, C15 2. 78kg
705302640000 ROLLER BEARING, DIN635-23048C3W33 35. 18kg
704104160000 SCREW, RETAINING, 1S04027 -M12X16—-45H-UNPLTD 0.01kg
704104437100 SCREW, RETAINING, 1504028 -M12X30—-45H-UNPLTD 0. 02kg
7001530310 SCREW, HEXAGONAL, 1S04017 -M16X40-8. 8-A3A 0. 11kg
704404215000 GREASE NIPPLE, DIN3404-AM16X1, 5 0. 04kg
7002101030 PLUG, PLASTIC, DBI NO 2, TYPE N41, 80684002000, TTTVISTEKESKUS Okg
704007040000 WASHER, 1S07089-16-140HV-A3A 0.01kg
706302339200 MEASURE ADAPTER, 32000, SPM INSTRUMENT 0. 02kg
706303277000 PROTECTION CAP, CAP-01, SPM INSTRUMENT Okg
708801226500 UNTVERSAL GREASE, BEACON EP 2, ESSO 1. 05kg
7008010002 THREADLOCKER, HARD, 2875 / 275, PROTAC / LOCTITE

902606 BUSHING, C80R 2. 1kg
701001735000 PLATE, EN10029-60A EN10025-S355]2 504kg
902613 INTERMEDIATE ROD, C80 EN10025-S355]0 13. 23kg
906828 TOGGLE PLATE, C80R 46. 73kg
919752A TOGGLE PLATE CASTING, C8OR 48. 3kg
NOO171011 PLATE, EN10029-18A MAT SPEC N11449513 A0 151. 2kg
MM0230001 STICKER, TOGGLE PLATE, ANST 7535/1S0 3864 HARMONIZ Q‘fc,o“\ Okg
902723 TIGHTENING WEDGE, C80R ,\Q’b‘\o 35. 18kg
701001753000 PLATE, EN10029-80A EN10025-S355 \,&d\:\‘)\o 672kg
902725 TIGHTENING WEDGE, C80R67Q 4 47. 25kg
902847-A LUG, C80R s’ 0. 84kg
701100480000 ROUND BAR, EN10060—20—E,\110025—S-355J0 2. 59kg
701001130000 PLATE, EN10029-12A EN10025-S355]J2

902847-B LUG, C80R www. LulanPanda. com 0. 84kg
914638 PROTECTION PLATE, C8OR 25. 2kg
N00172030 PLATE, EN10029-16A-MAT. SPEC N11449414, EN10029 134. 4kg
903196 BUSHING 0. 9kg
701102070000 ROUND BAR, EN10060-70-EN10025-S355]0 31. 7lkg
922263 INTERMEDTATE PLATE, C80R 2. 94kg
701001644000 PLATE, EN10029=30A MAT SPEC N11449414 247. 8kg
922321 LUG, C80R 2. 21kg
701001510000 PLATE, EN10029-20A EN10025-S355]2

922317 SPACER, C80R www. LulanPanda. com 26. 46kg
922318 SPACER, C80R 24. 15kg
701001755000 PLATE, EN10029-100A EN10025-S355]2 840kg
922319 LUG, C80R 1. 05kg
N11893004 PLATE, C8OR 0. 95kg
N11893005 PLATE, C80R 0. 11kg
7001530198 SCREW, HEXAGONAL, 1S04017 -M12X40-8. 8-A3A 0. 11kg
406300555100 WASHER, NL.12, NORD -LOCK Okg
922446 FLAT PLATE, C80R 24. 26kg
N11893002 PLATE, C80R 23. 42kg
N11893003 FLAT BAR, C8OR 0. 42kg
701201660000 FLAT BAR ROD, EN10058-100X10-EN10025-S355]J0

575508 SPRING ASSEMBLY, €63, C80, C95 2. 44kg
940945 PLATE, RUBBER 0. 03kg
940953 SPRING CASING 1. 37kg
701102520000 ROUND BAR, EN10060-100-EN10025-S355]J0 64. 79kg
704209459000 CUP SPRING, DIN2093-A80 0. 14kg
940949 WASHER, 80/32X12 0. 42kg
701102250000 ROUND BAR, EN10060-80-EN10025-S355J0 41. 48kg
949648721600 TOGGLE SEAT, €80, CL80 487216 10. 08kg
487216A TOGGLE SEAT CASTING, C8OFLDIN1017 -CK45-60X40X715+1

701201233000 FLAT BAR ROD, EN10058-60X40-EN10083-1-C45E 19. 74kg
949648722800 FILL WEDGE, C80OB 487228 10. 92kg
487228A BILLET, FILLING WEDGE, C80B 12. 6kg
701001645500 PLATE, EN10029-35A EN10025-S355]2 294kg
949648726800 RUBBER PROTECTION, C80, CL80 8X180X730 487268 1. 58kg
949656362100 FASTENING SHEET, C80, CL80 563621 1. 05kg
701200560000 FLAT BAR ROD, EN10058-30X6-EN10025-S355]J0




N11893199 PLATE, C80R 0. 14kg
701200370000 FLAT BAR ROD, EN10058-20X6-EN10025-S235JR

704100027310 HAMMER SCREW, DIN261-M30X360-4. 6 ER. 471655 2. 18kg
701500027310 SCREW FORGING, M30X360-4. 6 ER. 471655 €80, CL80

701100980000 ROUND BAR, EN10060-30-EN10025-S355J0 5. 83kg
704100027314 HAMMER SCREW, DIN261-M30X620-4. 6 ER. 471655 3. 76kg
701500027320 SCREW FORGING, M30X740-4.6 ER. 471655 C80

7001530621 CAP SCREW, HEXAGONAL, 1S04014 -M30X90-8. 8—A3A 0. 73kg
7001530515 SCREW, HEXAGONAL, 1S04017 -M24X65—-8. 8—A3A 0. 32kg
704501393450 SCREW, SOCKET FLAT HEAD, 1S010642-M24X50-8. 8—A3A 0. 19kg
7001530806 SCREW, HEXAGONAL, 1504017 -M36X40-8. 8-A3A 0. 84kg
N01530304 SCREW, HEXAGONAL, 1S04017 -M16X25-8. 8-A3A 0.07kg
N01530209 CAP SCREW, HEXAGONAL, 1S04014 -M12X70-8. 8—A3A 0. 08kg
N01530194 SCREW, HEXAGONAL, 1504017 -M12X30-8. 8-A3A 0. 04kg
N01563249 NUT, HEXAGONAL, 1S04032 -M48—-10-UNPLTD 0. 95kg
N01563030 NUT, HEXAGONAL, 1504032 -M30-8-A3A 0. 23kg
704007270000 WASHER, 1S07089-30-140HV-A3A 0. 06kg
N01623116 WASHER, DIN440-R18-100HV, DIN440 0. 09kg
MM0275731 MACHINE PLATE, 130X210 >

704207320000 PIN, 1S08746-3X6-A-ST od(ﬂ‘ga-"o 0.01kg
704207819000 SPRING PIN, 1S08752-12X32-ST NS 0.01kg
904516 TOOL AND EQUIPMENT, C8 82. 95kg
904466 TOOL KIT, C80 ER. 904 32. 55kg
949638343300 TOOL BOX, 383433-A N~ 8. 4kg
705600215000 WRENCH, OPEN END, 1S03318-46 0. 82kg
805600257000 WRENCH, OPEN END, 1S01085-30X36 0. 53kg
705600326000 WRENCH, HEXAGONAL SOCKET HEAD, 1S02936-19 0. 65kg
N01807036 WRENCH, HIT BOX, DIN7444-36 0. 79kg
705600737400 T-BAR, 1S03315-N0 253-20 1. 21kg
705600147400 EXTENSION ROD, 1S03316-NO 204-20X400 1kg
642831243620 WRENCH, SOCKET, 1502725 -1-20-36-A

705600441000 GREASE GUN, DIN1283-H 500 3. 15kg
705600455000 HOSE, DIN1283-A 0. 05kg
705600463000 MOUTH PIECE, DIN1283-C2 0.21kg
705600461000 MOUTH PIECE, DIN1283-C1 0. 03kg
805600532450 RATCHET HANDLE, NO31KR/50, GEDORE 2. 39kg
705600098600 WRENCH, SOCKET, 2-46L (1.=100) , MOMENTO 1. 68kg
704503013500 SHACKLE, 1S02415-M-DW 4 2. 52kg
708900950000 PADLOCK, 3020, ABLOY www. LulanPanda. com 0.21kg
MM0216420 STICKER, C80 TY?KALUT

904449 SHAFT KEY, C80R www. LulanPanda. com 4.51kg
701301160000 HEXAGONAL BAR, EN10278-50 H11-EN10083—-1-34CRM04 17. 85kg
701402530600 SQUARE TUBE, EN10210-S355J2H-60X60X5 8. 36kg
701000510000 PLATE, EN10029—-5A EN10025-S355]2

582133 LIFTING LINK, C63, C80, C95, C100, €105, C106, C125, WLL 1500 KG (3307 LBS) 26. 46kg
00101164 CONNECTION RING, 78 GRADE 8 EN818-4

00101165 CHATN, EN818-2-8-8X24

582134 LIFTING HOOK 10. 13kg
582135 FRAME WELDING 7. 77kg
582141 PLATE 6. 62kg
582136 SHAFT 1. 05kg
582140 PIN 0.67kg
582137 HANDLE 1. 58kg
582138 SCREW 0. 09kg
N04201004 SPRING, 552387 -2-1. 6X8X17, (LESJOFORS) Okg
582737 BALL Okg
N01685042 BALL, 1S03290-10 www. LulanPanda. com Okg
N01616162 SPRING PIN, 1S08752-8X80 0. 02kg
582142 SCREW, WING, DIN316-M12X25-G—4. 6 0.01kg
C00101166 LIFTING RING, 108 GRADE 8 EN818-4

582738 PIN www. LulanPanda. com 0. 02kg
701100140000 ROUND BAR, EN10060-10-EN10083—-1-34CRNIMO6 0. 64kg
N01616010 SPRING PIN, IS08752-3X24 Okg
MM0227579 STICKER, LIFTING TOOL C-JAWS, ANST 7535/1S0 3864 HARMONIZED

582160 MARK PLATE

MM0209814 IFTING LINK, C80, C95, C100, C105, C106, C116, C3054, WLL 500 KG (1102 LBS) (?40 MM 10. 4kg
MM0211574 MOUNTING LINK, EN1677-4-8 (EN818-4, EN1677-4)

MMO211575 COUPLING RING, EN818-4, EN1677-1

MM0211576 CHAIN, EN818-2-8-8X24 (1.56 M)

MMO211577 HOOK, EN818-4, EN1677-1

MM0209846 MARK PLATE, EN818-4

MM0209815 LIFTING HOOK, C80, €95, C100, C105, C116, C3054, WLL 500 KG (1102 LBS) (?40 MM) 3. 04kg
MM0209816 FRAME 2. 42kg
MM0209819 PLATE 1. 95kg
MM0209820 SHAFT 0. 38kg
MM0209818 SHAFT 0. 2kg
MM0209824 PLATE 0. 05kg




MM0209823 PIN 0. 14kg
MM0209817 HANDLE www. LulanPanda. com 0.37kg
MM0209821 PLATE 0. 25kg
MM0209822 PIN 0. 12kg
MM0209825 SCREW, RETAINING 0. 05kg
MM0211569 SPRING HOUSING, HALDER SPRING PLUNGER NO:2203.012 (M12X26)

704100521300 NUT, HEXAGONAL, 1504035 -M12-05 A3A 0.01lkg
704207670000 SPRING PIN, 1S08752-6X45-ST

N01530111 CAP SCREW, HEXAGONAL, TS04014 -M8X45-8. 8-A3A 0. 02kg
N01570308 NUT, SELF-LOCKING, 1S07042-M8-8 . 0. 05kg
904486 LUG, TOGGLE PLATE LIFTING, WLL 250 KG (550 LBS)Oa 1.51kg
904487 ANGLE PLATE www. LulanPanda. com  @QO%e® 2. 1kg
701000970000 PLATE, EN10029-10A EN10025-5355JaA0 o

701001602000 PLATE, EN10029-30A EN1002 Sl

446654 PLATE, C160B-C6 X QP ) 1. 78kg
704102159000 EYE BOLT, 1503266-W5< 0. 29kg
N01530219 CAP SCREW, HEXAGONAL, 1504014 -M12X120-8. 8-A3A, 1S04014 0. 09kg
704203927120 NUT, SELF-LOCKING, 1S07040-M12-8-A3A 0.0lkg
7001530325 SCREW, HEXAGONAL, 1S04017 -M16X80-8. 8-A3A 0. 15kg
N01563016 NUT, HEXAGONAL, 1504032 -M16-8-A3A 0. 03kg
950365 MACHINE PLATE, 18X64 (250 KG), CE 0.0lkg
MM0230363 STICKER, LIFTING TOOL TOGGLE PLATE, ANSI 7535/1S0 3864 HARMONIZED Okg
902958 MECHANIC WEDGE ADJUSTMENT, C80 285. 6kg
902590 WEDGE PATR, C80 131. 25kg
949648718900 LUG, C30B C8OR 487189 9. 77kg
N11893360 FLAT BAR, C80R 2. 84kg
701201511000 FLAT BAR ROD, EN10058-80X25-EN10025-S355J0

N11893361 FLAT BAR, C80R 5. 67kg
701201720000 FLAT BAR ROD, EN10058-100X25-EN10025-S355J0

N11893362 FLAT BAR, C80R 1. 31kg
701201010000 FLAT BAR ROD, EN10058-50X20-EN10025-S355J0

949656362000 JOINT PIN, 30X95 C80-CL80, C3055 563620 0. 5kg
701103455000 ROUND BAR, EN10278-30-10025-S295GC 5. 83kg
951193 SPRING SUPPORT, C80 18. 9kg
MM00951194 PLATE, 80, RENUMBERED BY ADDING PREFIX MMOO, SEE ECN ECM01195 1. 83kg
701001420000 PLATE, EN10029-16A EN10025-S355]2 134. 4kg
943817 PLATE, C80 7.98kg
951195 PLATE, C80 2. 52kg
943820 FLAT BAR, C80 0. Tkg
951199 RETURN ROD, C80 www. LulanPanda. com 8. 93kg
951204 ROD, C80 www. LulanPanda. com 6. 72kg
701101210000 ROUND BAR, EN10060-35-EN10025-5355]0 7.93kg
951205 PLATE, C80 “www. LulanPanda. com 3.99kg
932064 SPRING GUIDE, C80 3. 68kg
701400087600 PIPE, 1502938 -D45-1D32-S355] 21

902744 PROTECTION. PLATE, C8OR 8. 72kg
704006490000 SPLIT PIN, 1501234-8X50-ST 0. 02kg
406300555250 WASHER, NL24, NORD-LOCK 0. 02kg
704100890000 SECURITY RING, DIN471-30X1, 5 0.01lkg
N01530302 SCREW, HEXAGONAL, 1S04017 -M16X20-8. 8-A3A 0.07kg
7001530511 SCREW, HEXAGONAL, TS04017 -M24X50-8. 8—A3A 0. 32kg
704207150000 WASHER, EN28738-40-A3A-160HV 0. 06kg
704205555000 CLEVIS PIN, 1S02340-B-40X200X178-ST 2. lkg
7073215001 SPRING 16. 28kg 410mm * 180mm * 240mm
7001530319 CAP SCREW, HEXAGONAL, 1504014 -M16X65-8. 8-A3A 0. 11kg
NO1616428 SPRING PIN, 1S08752-28X30-ST-PHOSPHATED 0. 09kg
580836 CONTROL DEVICE, C63-C125 25. 09kg
949648705300 THREADED ROD, TR 44X7 C80-C125, C3055 487053 4. 62kg
701101670000 ROUND BAR, EN10060-50~EN10025-S355]0 16. 17kg
949648705400 BEARING HOUSING, C80-C125, C3055 487054 11. 23kg
949648705600 COVER, C80. . . C125, C3055 487056 0. 63kg
701000320000 PLATE, EN10029-3A EN10025-S235JR

701403320000 PIPE, EN10305-1-50X2-E235 2. 48kg
949656360600 COVER, C80. . . C125, C3055 563606 0. 84kg
701000776500 PLATE, EN10029-8A EN10025-S355]2

949647103200 LOCK PIPE, C80-C125, C3055 471032 2. 26kg
701103170000 ROUND BAR, EN10278-10-10025-5295GC 0. 64kg
701200605000 FLAT BAR ROD, EN10058-30X10-EN10025-S355J0

701400570000 PIPE, EN 10255 - 76.1 X 3.6 - W 6. 84kg
704700138000 CHAIN, STEEL, EN818 -2-8-4X12-GALVANIZED 0. 35kg
949630788000 NUT, CAP, TR44X7 C80-C125, C3055 307880 5. 46kg
701102425000 ROUND BAR, EN10060-90-EN10025-5355]0 52. 4kg
701101985000 ROUND BAR, EN10060-65-EN10025-5355J0  AQ 27. 3kg
705302970000 ROLLER BEARING, 30215 J2/Q, SKF W 1. 47kg
705400790000 NUT, LOCK, 1502982 -2-KM14 f ° 0. 23kg
705400520000 WASHER, LOCK, DIN5406 MM 0. 03kg
706302164100 PROTECTIVE BELLOWS, V6-1022 42CR%?E)JDENBERG SIMRIT 0. 19kg




704404205000 CLAMP, DIN3017-SA400B0%W1 0.11kg
704200700000 SCREW, HEXAGONAL, 1804017 -M10X16-8. 8-A3A 0. 02kg
106300555090 WASHER, NL10, NORD ~LOCK Okg
447857 STICKER, C80 €95 C100 C105 C110 MEKAANINEN ASETUKSENS??T?

922733 HYDRAULIC WEDGE ADJUSTMENT, C80 315kg
945054 CYLINDER INSTALLATION, C80

919749 CYLINDER, C80R 23. 1kg
MN0203638 SPARE PART KIT www. LulanPanda. com

N11901781 GASKET KIT, C80, C105, C110, NORRHYDRO 2. 1kg
706201200013 SEAL, RS1300500~T49V, BUSAK JE HE A 0. 03kg
703402113570 0-RING, SMS1586-74. 50X3. 00-90SH 0.0lkg
706201200035 GUIDE, GR6900500 ~C380, BUSAK JEL B i 0. 02kg
706201200036 GUIDE, GR6500500 ~T47YV, BUSAK JE JEfE 0. 02kg
706302230005 WIPER, AUAS-50-60-7-10 94AU925, 00024927, FREUDENBERG _SIMRIT 0.0lkg
706201200001 SEAL, PS1400800-T49V, BUSAK J& BEfE 0. 05kg
706302284360 PISTON SEAL, SIMK0300-80-64, 5-6 98AU928, FREUDENBERG SIMRIT 0.0lkg
706201200025 GUIDE, GP6900800~C380, BUSAK JELH B 0. 03kg
703402110143 0-RING, SMS1586-29. 20X3. 00~NBRO 0.0lkg
705303920510 ROCKER BEARING, GE 60 TXE-2LS, SKF 1. 16kg
919748 FRAME, C8OR 10. 5kg
706201200146 FRAME, MALLI C D=80/50, ST-KONEISTUS

915837 SLING, C80R, C100B—C125B 2. 94kg
701001672000 PLATE, EN10029-40A EN10025-5355)2

919734 SHANK, C8OR 7. 35kg
913526 SLING, C100B_C110B 2. 73kg
701001730000 PLATE, EN10029-50A EN10025-5355)2 420kg
706201200110 SHANK, VARST D=50, NORRHYDRO

915845 GUIDE, C63B-C125B www. LulanPanda. com 1. 47kg
706201200100 PISTON ROD GUIDE, 80/40, ST-KONEISTUS

913522 PISTON, C63B-C110B 1. 68kg
701102350000 ROUND BAR, EN10060-85-EN10025-5355J0 46. 73kg
706302164035 PROTECTIVE BELLOWS, V6-520 CR, FREUDENBERG SIMRIT 0. 63kg
706300787915 HOSE_TIGHTENER, 202-95, PA-RI 0. 05kg
704404205050 CLAMP, DIN3017-SA 50— 70-W1 0. 05kg
943787 CYLINDER SUPPORT, C80 14. 7kg
943784 PLATE, C80 10. 5kg
943786 PLATE, C80 1. 89kg
943785 PLATE, C80 1. 89kg
704205540000 CLEVIS PIN, 1S02340-B-40X180X160-ST 1. 84kg
915833 LINK, C63B-C160B 0. 53kg
701100210000 ROUND BAR, EN10060-12-EN10025-5235JR 0. 92kg
919588 PIN, C80R, C100B, C110B 3. 46kg
945016 HINGED PLATE, C80 4. 09kg
945013 PLATE, €80 4.41kg
945014 BUSHING, €80 0. 42kg
701400152200 PIPE, 1802938 D71-1D56-S355]2H 11. T6kg
945017 HINGED PLATE, C80 4. 09kg
915916 PIN, C63B-C160B 2.07kg
701101277000 ROUND BAR, EN10060-40-EN10083-1-42CRMO4 10. 35kg
N44450908 HOSE, LOT12016/L.460, TEKNIKUM 0.21kg
703500111600 0IL HOSE, LOT12016, NOKIA 0.47kg
N44450378 HYDRAULIC HOSE, 5705-10/EN857-25C~10/5755-10/L600 0. 42kg
706300790065 CONNECTION, 10F42EDMXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 11kg
706300793205 PLUG, SFNMTXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 05kg
706300790066 CONNECTION, 10~ 12F42EDMXS, PARKER _HANNIFIN, TM: TRIPLE-LOK 0. 17kg
706300790092 CONNECTION, 10R6MXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0.21kg
706300790009 CONNECTION, 8-8C40MXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 16kg
706300790117 CONNECTION, 10~8TRMTXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0.07kg
N02445613 PRESSURE_ACCUMULATOR, SB330—4A1/112U~-3304, 3047166, HYDAC 12. 08kg
MM0259332 SPARE PART KIT

MN0259333 GASKET SET, 353609, HYDAC 0. 11kg
MN0259334 SCREW PLUG, 236042, HYDAC 0. 11kg
N02445283 REPAIRING KIT, 02106204, (SB330 ~4A1/112U-330A) , HYDAC 1. 05kg
706203371800 CONNECTION, 3192895 G1 1/4A-G3/4 NBR/CK35, HYDNO: 0. 32kg
7001532317 CAP_SCREW, HEXAGONAL, 1504014 -M16X60-10. 9.AQ¥ > 0. 11kg
704006400000 SPLIT PIN, IS01234-6. 3X63-SACN S 0.0lkg
705400750000 NUT, LOCK, 1502982 ~ 240 0. 15kg
N03765010 WASHER, LOCK, 1502@aa 91D 0. 03kg
N01626050 WASHER, 150708948~ NDHY A3A 0. 3kg
704007330000 WASHER, 1807089 ~42-140HV-A3A 0. 19kg
947531 WASHER 0. 05kg
261158 SUPPORT, C100B 37. 8kg
2611581 FLAT BAR ROD 2. 52kg
2611582 PLATE www. LulanPanda. com 4. 09kg
2611583 PLATE 10. 19kg
2611584 PLATE 0. 73kg
2611585 PLATE 3. 26kg




701001580000 PLATE, EN10029-25A EN10025-S355]2 210kg
781326438100 CYLINDER, 63/40X250KK (C100/ADJUST) 264381 15. 75kg
364823 FRAME, 63X250

364824 PISTON ROD, 63/40X250 364824

789646745600 PISTON ROD GUIDE, 63/40 467456

789646745500 LOCK RING, 70/57X27 3-0SAINEN 467455

467458 ROD SLING, 40/30 www. LulanPanda. com

789656426600 SUPPORT RING, 50/40X4 564266

789656423900 RETAINING RING, 51X5 564239

706302222300 U-SEAL, NI300 40-50-10 94AU925, FREUDENBERG SIMRIT 0.01kg
706302235700 SEAL, 63-53-12SNNA300, CFW 0.01kg
706302221000 WIPER, AUAS-40-50-5-8 94AU925, FREUDENBERG SIMRIT 0.01kg
705303894000 ROCKER BEARING, GE 30 ES, SKF 0. 17kg
706302574500 GUIDING RING, E/PWR63/57X13, STEFA 0.01kg
706302575900 GUIDING RING, I/PWR40/46X10, STEFA 0.01kg
706302235650 SEAL, 63-47-19SIMKO5-63, CFW 0.01kg
703401950000 GLUE, 307 100CM3, LOCTITE

803054 SEAL KIT, NH-06195-05| (TS63/409), NORRHYDRO 0. 03kg
906563 WEDGE PATR, C80 130. 2kg
704103916000 CAP SCREW, HXGNL SOCKET HEAD, 1S04762-M24X60-8. 8—A3A 0. 35kg
704205248565 JOINT PIN, 1S02340-B-30X180X160-ST, 1502340 1. 05kg
814390275000 JAW PLATE, RECYCLING, C80R 7Z=4, XT710 498. 75kg
814390305300 JAW PLATE, RECYCLING, C80R 7=10, XT710 598. bkg
814390736700 JAW PLATE, FIXED, C8OR 7=8, XT710 693kg 1140mm * 825mm * 245mm
N11921411 JAW PLATE, FIXED, C80, Z=8 XT710 618. 45kg 825mm * 1070mm * 240mm
814390275100 JAW, MOVABLE, RECYCLING, C80R 7=3 XT710 477. Thkg
814390305400 JAW, MOVABLE, SMOOTH RECYCLING, C8OR 7Z=0, XT710 609kg
N11921412 JAW, MOVABLE, C80, 7Z=7 XT710 478. 8kg 1164mm * 825mm * 200mm
911443-A FLYWHEEL INSTALLATION, C80 8XSPB RHD 824. 46kg
576512 FLYWHEEL, C80, 8XSPB 358. 05kg
588460 FLYWHEEL CASTING, C80, EN1561 GJL-HB235 392. 45kg
576511 FLYWHEEL, C80, FLAT www. LulanPanda. com 392. Tkg
904175 COUNTERWEIGHT, C8OR 5.99kg
949638371300 COUNTERWEIGHT, C63B 383713 9. 45kg
701938371300 COUNTERWEIGHT CASTING, C63 383713-G GG—10 12. 6kg
908554 FLANGE, C8OR 9. 03kg
N01530327 CAP SCREW, HEXAGONAL, 1504014 -M16X90-8. 8-A3A 0. 18kg
N01530328 CAP SCREW, HEXAGONAL, 1504014 -M16X100—8. 8-A3A 0. 2kg
7001530814 SCREW, HEXAGONAL, 1S04017 -M36X60—8. 8—A3A 0. 95kg
704203927160 NUT, SELF-LOCKING, I1S07040-M16=8-A3A 0. 04kg
924401 FLAT BAR, C80 0. 08kg
701200330000 PLATE, EN10058 -16X6-EN10025-S235 JR 0. 73kg
704405693900 GIB KEY, DIN6887-45X25X180 ATHIO TAE 2. 28kg
911444-A FLYWHEEL INSTALLATION, C80 8XSPB LHD 824. 46kg
953133 FLYWHEEL INSTALLATION, C80 8X5V (ST) RHD 892. bkg
586356 FLYWHEEL, C80. 8X5V (STEEL) 394. 56kg
586354 FLYWHEEL CASTING, C80 (STEEL) 426. 2bkg
586355 FLYWHEEL, C80 (STEEL) 4923, 58kg
953134 FLYWHEEL INSTALLATION, C80 8X5V (ST) LHD 892. bkg
MM0239985 FLYWHEEL INSTALLATION, C80 8X5V RHD 831.81kg
MM0239989 FLYWHEEL, C80 8X5V www. LulanPanda. com 365. 28kg
MM0239987 FLYWHEEL INSTALLATION, C80 8X5V LHD 831.81kg
921394 EQUIPMENT, C80 / NW80 -~ 1365kg
922647 SUPPORT INSTALLATION, C80 / L‘F&‘:@ 169. 05kg
MM0272178 BRACKET, C80 o ? & 35. 12kg
MM0272173 PLATE, C304 @O 20. 01kg
MM0272174 PLA Y 5. 53kg
MMO272175 PLA ) 2. 86kg
MMO272176 PLATE, €80 5. Tkg
MMO272177 PLATE, C80 0.61kg
MMO272179 BRACKET, C80 35. 12kg
MM0272315 BRACKET, C80 37.Tkg
MM0272308 PLATE, C80 18. 75kg
MMO0272309 PLATE, C80 6.51kg
MM0272310 PLATE, C80 1. Tkg
MMO272311 PLATE, C80 2. 46kg
MM0272312 PLATE, C80 3. 44kg
MM0272313 PLATE, C80 0. 7kg
MM0272314 PLATE, C80 2. 59%g
MM0272316 BRACKET, C80 37.Tkg
N01532885 CAP SCREW, HEXAGONAL, 1504014 -M42X140-10. 9-UNPLTD 2. 21kg
704208005000 SPRING PIN, 1S08752-30X40-ST 0. 18kg
915755-A PROTECTION COVER INSTALLATION, C80R 85. 05kg
915893-A PROTECTING COVER, C80 84kg
915895-A FRAME, C8OR 37. 8kg
915897-1 PLATE, C80R 8. 82kg
915897-2 PLATE, C80R 6. 3kg




9159022 PLATE, C80R 3. 04kg
915902-3 PLATE, C80R 2. 52kg
915902-1 PLATE, C80R 15. 54kg
9158956 PLATE, C80R 0. 03kg
915895-7 PLATE, C80R 0. 05kg
487735-1 LIFTING EYE, S=10 0. 35kg
915904-B DOOR, C80R 20. 06kg
9159041 PLATE, C80R 17. 96kg
915904-2 PLATE, C80R 0.84kg
915904-3 PLATE, C80R 0. 32kg
9159044 PLATE, C80R 0. 11kg
915904-5 PLATE, C80R 0. 12kg
9159046 PLATE, C80R 0. 32kg
915907 PROTECTION PLATE, C80 14. 91kg
915907-1 PLATE, C80 12. 92kg
9159072 PLATE, C80 1. 05kg
9159073 PLATE, C80 0. 95kg
915909 SUPPORT, C8OR www. LulanPanda. com 1. 47kg
915909-1 PLATE, C80R 1. 16kg
701000610000 PLATE, EN10029-6A EN10025-S355J]2

915909-2 PLATE, C80R 0.21kg
915909-3 PLATE, C80R 0. 05kg
N01563012 NUT, HEXAGONAL, 1504032 -M12-8-A3A 0. 02kg
915911 SUPPORT HOLDER, C80R 4. 2kg

915911-1 PLATE, C80R 1. 89kg
701001250000 PLATE, EN10029-14A EN10025-S355]2 117. 6kg
915911-2 PLATE, C80R 2. 21kg
915914 SUPPORT HOLDER, C80R 4. 3kg

915914-1 PLATE, C80R 2. 1kg

915914-2 PLATE, C80R 2. 21kg
704100570000 WASHER, DIN440-R14-100HV 0. 04kg
7001530098 SCREW, HEXAGONAL, 1504017 -M8X16-8. 8-A3A 0.0lkg
7001530112 SCREW, HEXAGONAL, TS04017 -M8X45-8. 8-A3A

N01530192 SCREW, HEXAGONAL, 1S04017 -M12X25-8. 8-A3A 0. 03kg
7001563008 NUT, HEXAGONAL, 1504032 ~M8—-8-A3A 0.0lkg
N01623108 WASHER, DIN440-R9-100HYV, EXTRATEC

706302678000 HINGED STRIP, 82068 TYP. 23X3000, WIDNT

706301289000 POP-RIVET, TLP/D/BS 665 4, 8X16, 5 0.0lkg
3408971625 BUSHING, M16 17/25X25 0. 11kg
N01530314 CAP SCREW, HEXAGONAL, 1504014 ~M16X55-8. 8-A3A 0. 12kg
915754-A BELT GUARD INSTALLATION,CSOR 116. 55kg
915892-A BELT. GUARD, C80 115. 5kg
915894-A FRAME, CS0R 19, 35kg
915896-1 PLATE, C80R www. LulanPanda. com 8. 82kg
9158962 PLATE, C80R 6. 3kg

915898-1 PLATE, C80R 8. 4kg

9158982 PLATE, C80R 7. 77kg
9159001 PLATE, C80R AO 14. 18kg
9159002 PLATE, CS0R AN e 2. 62kg
9158947 PLATE, C80R <sg\‘;@° 0. 03kg
915894-8 PLATE, C80R _www. Lulappﬂd» ] 0. 05kg
915904-A DOOR, CSQAD) 20. 06kg
915905-A DOOR, C8ONT~ 9. 03kg
915905-1 PLATE, C80R 9. 03kg
915906 PROTECTION PLATE, C80 14. 91kg
9159061 PLATE, C80 12. 92kg
9159062 PLATE, C80 1. 05kg
9159063 PLATE, C80 0. 95kg
915908 PROTECTION PLATE, C80 9. 66kg
N11893389 PLATE, C80 www. LulanPanda. com 8. 61kg
N11893391 PLATE, C80 www. LulanPanda. com 0. 63kg
915910 SUPPORT HOLDER, C80R 1. 2kg

915910-1 PLATE, C80R 1. 89kg
915910-2 PLATE, C80R www. LulanPanda. com 2. 21kg
922844 SUPPORT HOLDER, C80 5. 46kg

N11893369 PLATE, C80 2. 42kg

N11893370 PLATE, C80 www. LulanPanda. com 2. 62kg

N11893371 PLATE, C80 0. 32kg

920771 MOTOR BRACKET INSTALLATION, C80R 147kg

920766 ENGINE BRACKET WELDING, C80R 138. 6kg
N11891497 PLATE, C80R 74. 23kg
N11891498 PLATE, C80R 17. T5kg
N11891499 PLATE, C80R 2. 31kg

N11891500 PLATE, C80R 7. 04kg

N11891501 PLATE, C80R 2. 21kg

N11891502 PIPE, C80R 0. 63kg

701400087780 PIPE, 1502938 -D56-1D28-S355]2H 15. 23kg




410862-C EYE BOLT, C80R, C110B, CT80/2, C100R 2. 31kg
701109003000 THREADED ROD, M30 8.8 5. 25kg
704007130000 WASHER, 1S07089-20-140HV-A3A, 1S07089 0. 02kg
704007300000 WASHER, 1S07089-39-140HV-A3A 0. 14kg
704207120000 WASHER, EN28738-30-A3A—-160HV 0. 03kg
7001570020 NUT, SELF-LOCKING, 1S07040-M20-8-A3A 0. 11kg
N01530428 CAP SCREW, HEXAGONAL, 1S04014 -M20X80-8. 8-A3A 0. 27kg
704205248555 JOINT PIN, 1S02340-B-30X130X110-ST 0. 72kg
704205248595 JOINT PIN, IS02340-B-30X540X520—-ST

707200154000 SQUIRREL CAGE MOTOR, 75KW-400/690V-50HZ-1500-B3, ER. N114487146, ABB/VEM 52bkg
706303279736 BELT PULLEY, 224X 8SPB-TL (3525), TOHMAC 19. 95kg
406202557375 TAPERED SLEEVE, TAPER-LOCK3525X75, FENNER 3. 99%g
MM0288263 V-BELT, 1S04184-SPB 4000 0. 2kg
903197 FUNNEL INSTALLATION 275. 1kg
903161 FUNNEL 232. 05kg
903088-1 PLATE, C80 43. 68kg
701000777780 PLATE, EN10029-10A MAT SPEC N11449414 84kg
903088-2 PLATE, C80 38. 85kg
903088-3 PLATE, C80 43. 68kg
903163-2 PLATE, C80 6. 62kg
903153 PLATE, C80R, C80B, C100B, C100R 2. b2kg
903163-1 PLATE, C80 24. 68kg
903088-4 PLATE, C80 21kg
903163-3 PLATE, C80 0. 21kg
903161-9 BAR, C80 4. 2kg
701301760000 U-BAR, DIN1026-S235JR-65 7. 44kg
903161-10 BAR, C80 7. 14kg
904740 PLATE, HITSAUS

904740-1 PLATE, C80 www. LulanPanda. com

904740-2 PLATE, C80

903161-12 CHAIN 1. 68kg
704700175000 CHAIN, STEEL, EN818-2-10X30 GALVANIZED

907994 SUPPORT HOLDER, C80 4. 94kg
907994-1 FLAT BAR, C80 3. 15kg
701201400000 FLAT BAR ROD, EN10058-80X6-EN10025-S355]J0

907994-2 PLATE, C80 0. 84kg
706302547700 FASTENING PLATE, SP5, STAUFF 0. 05kg
908013 GRATING WELDING 38. 64kg
907992 PLATE 9. 45kg
907993-2 FLAT BAR 3.57kg
701200905500 FLAT BAR ROD, EN10058-50X8-EN10025-5355]J0

907993-3 PLATE 0. 32kg
907993-4 FLAT BAR A0 1. 05kg
701201110000 FLAT BAR ROD, EN10058-60X6-EN10025-33 ,Ag,O((\

907993-5 BAR ¢ 0. 11kg
701100130000 ROUND BAR, EN10060—10-E! X&@?%UJR 0. 64kg
907993-1 PLAT@& A 13. 02kg
7001530430 SCREW, HEXAGONAL, 1S0401 20165-8. 8-A3A 0. 21kg
928499 PLATE WELDING www. LulanPanda. com 12. 6kg
N11897852 PLATE 10. 71kg
N11897853 PLATE 1. 37kg
7001530419 SCREW, HEXAGONAL, 1S04017 -M20X55-8. 8-A3A 0. 21kg
945838 SUPPORTS INSTALLATION, C80 0 DEG. 189kg
MMO272801 BRACKET, C80 37. 22kg
MM0272794 PLATE, C80 17.51kg
MM0272795 PLATE, C80 6. 04kg
MMO272796 PLATE, C80 6.57kg
MM0272797 PLATE, C80 7. 19kg
MM0272802 BRACKET, C80 37. 22kg
MM0272803 BRACKET, C80 37.67kg
MM0272798 PLATE, C80 18.91kg
MM0272799 PLATE, C80 5. 84kg
MM0272800 PLATE, C80 www. LulanPanda. com 7.19kg
MM0272804 BRACKET, C80 37.67kg
914035 STOPPER, C100R 1. 68kg
701201062000 FLAT BAR ROD, EN10058-50X40-EN10025-S355]J0

902041 STOPPER, C110 ER. 902041 5. 57kg
902041-1 FLAT BAR, C110 0. 29kg
902041-2 PLATE, C110 2. 94kg
902041-3 PLATE, C110 1.99kg
7001530623 SCREW, HEXAGONAL, TS04017 -M30X100-8. 8-A3A 0. 73kg
499464 DAMPER, C63B 0. 84kg
909532-B LUBRICATING DEVICE, C63-C160 44. 1kg
909595 PUMP, P203-8XNBO-1K6-24-2A4. 12M04 ER. 909595, LINCOLN 6. 3kg
804186 PUMP ELEMENT, 600-26876-2 (1K6), LINCOLN 0. 15kg
804188 ELECTRIC MOTOR, 245-13540-5 (24VDC), LINCOLN

804185 CIRCUIT BOARD, 236-13870-1 (F1M04), LINCOLN 0. 05kg




804189 TANK, 544-31923-1 (KIT-8XN), LINCOLN

706204219580 CABLE, 664-36844-8 (4JOH, 10M), LINCOLN

804187 SAFETY VALVE, 624-27158-1 (350 BAR), LINCOLN 0. 32kg
909594 BOX, C63-C160 21kg
MM0230954 SPARE PART KIT

MM0230958 LATCH, KY3 FOR ELECTRIC BOXES AND DOORS, ENSTO

706204144005 ELASTIC DAMPER, 1021591 (D50X25XM10), KORJA -KUMI 0. 16kg
804006920000 WASHER, 1S07089-10~140HV-A3A 0.01kg
704203927100 NUT, SELF-LOCKING, 1S07040-M10-8-A3A 0.0lkg
7001530033 SCREW, HEXAGONAL, 1504017 -M5X16-8. 8-A3A

704203927050 NUT, SELF-LOCKING, 1507040 -M5-8-A3A 0.0lkg
704006830000 WASHER, 1S07089 —5-140HV-A3A 0.0lkg
N01623106 WASHER, DIN440-R 6. 6-100HV, EXTRATEC

N05255956 POWER SUPPLY, ADC5131R, POWERNET 0. 88kg
498800 ELCTRFCTN, LUBRICATION UNIT, ESIMURSKAIN

498801 WIRING, LUBRICATING DEVICE, ESTMURSKAIN

707301875300 TERMINAL BUSHING, 4604/8 1,5 RED, KLINKMAN

707302308600 CABLE TIE, PLTIM-0 (2, 5X99), PANDUIT

N05241600 CABLE TIE, ABMS—A-D, PANDUIT

N05234432 CONNECTOR, 0558-905 2 (A 2507 FLS), WURTH

707604032000 CABLE, VSKB-A3X1, 5S, SSTL 0. 13kg
707600410020 CABLE, AJMY2X1, 5, NOKIA 0. 06kg
N02495318 INDUCTION SWITCH, 519-34271-8 (L=7M), LINCOLN 0. 11kg
706204219545 BUTTON, 664-36070—6, LINCOLN 1. 68kg
803994 HYDRAULIC HOSE, 5772-06-04/SAE100R2T -04/5755-04/15000

908032 GREASE HOSE INSTALLATION 3. 15kg
706300792140 NUT, 8BMTXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 03kg
706300790115 CONNECTION, 8—4TRTXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 01kg
706300792391 CONNECTION, 8M16F682EDMXS, PARKER HANNIFIN, TM: TRIPLE-LOK

447513 MUFF, M16X1, 5/M16X1,5 C-LEUAT 0. 12kg
706300788991 ELBOW ADAPTER, 4C6MXS, PARKER HANNTFIN, TM: TRIPLE-LOK 0. 04kg
706300792353 CONNECTION, 8M16FS2EDMXS, PARKER HANNTFIN, TM: TRIPLE-LOK 0. 05kg
803468 HYDRAULIC HOSE, 5705-04/SAE100R2T -04/5705-04/L700

706300790580 CONNECTION, SWMTXWLNMS, PARKER HANNIFIN, TM: TRIPLE<LOK 0. 12kg
908882 HOSE ASSEMBLY, C80 5. 25kg
908898 DISTRIBUTION PANEL, C63B>C200B 2. 5%kg
927223 DIVIDER, C63-C200 ER. 927223 1. 16kg
N02445228 DISTRIBUTOR, SSV8 619-25730-2 BLACK, LU\COLNé@H 1. 05kg
802401 TAPERED SLEEVE, 404-23034-L, LINCQ 0.0lkg
802402 NON-RETURN VALVE, 504-30364-3, Le\% 0.0lkg
802403 WEDGE RING, 223-12295-2, LLNEILN, OSTRTAL 0.0lkg
802404 NUT, SHELL, 223-16375-2, ﬁ N INDUSTRIAL 0. 42kg
802400 PLUG, 303-17499-3; L INKYM¥ INDUSTRTAL

908934 PLATE, C63->C160 1. 05kg
7001530102 SCREW, HEXAGONAL, TS04017 -M8X20—8. 8-A3A 0.0lkg
406300555080 WASHER, NL8, NORD-LOCK Okg
N01530061 SCREW, HEXAGONAL, 1504017 -M6X35-8. 8-A3A 0.01kg
NO1633006 WASHER, LOCK, DIN25201 — M6, NORD-LOCK

706300790056 CONNECTION, 4F42EDMXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 02kg
803921 HYDRAULIC HOSE, 5705-04/SAE100R2T -04,/57H4-06-04/1700 0. 42kg
803919 HYDRAULIC. HOSE, 5705-04/SAE100R2T ~04/57H4-06-04/1350 0. 26kg
803922 HYDRAULIC HOSE, 5705-04/SAE100R2T ~04/57H4-06-04/1850 0. 49kg
803927 HYDRAULIC HOSE, 5705-04/SAE100R2T~04/57H4-06-04/1.1850 0. 95kg
806300672200 TUBE CLIP, RSGUI. 15-15, NORMA 0. 05kg
704406000000 SCREW PLATE SCREW, DIN7513-A M6X12-ST 0.01lkg
903061 SHIM INSTALLATION, C8OR 341. 25kg
903051 INTERMEDTATE SHIM, C8OR 325. 5kg
495088 WEDGE, C80B 495088 1. 2kg
701201690000 FLAT BAR ROD, EN10058-100X12-EN10025-S355J0

704100027311 HAMMER SCREW, DIN261-M30X420-4. 6 ER. 471655 2. 62kg
N01530528 CAP SCREW, HEXAGONAL, 1504014 -M24X100-8. 8-A3A 0. 48kg
945839 FEED HOPPER INSTALLATION, C80 387. 45kg
916904 FUNNEL, C80R 325. 5kg
N11893098 PLATE, C80R 58. 49kg
9169042 PLATE 37. 38kg
N11893099 PLATE, C80R 58. 49kg
9169044 PLATE 9. 03kg
N11893108 PLATE, C80R 2. 52kg
916904-6 PLATE 39. 16kg
916904-7 PLATE www. LulanPanda. com 1. 26kg
916904-8 PLATE 35. 39kg
916904-9 BAR 7.35kg
701301810000 U-BAR, DIN1026-S235JR-100 11. 13kg
916904-10 BAR 4.51kg
91690411 BAR 4. 41kg
916904-12 BAR www. LulanPanda. com 4. 51kg
916904-13 BAR 4. 41kg




916904-14 BAR 7. 14kg
N11893100 PLATE, C80R 3. 36kg
916904-16 FLAT BAR 2.52kg
701201710000 FLAT BAR ROD, EN10058-100X20-EN10025-S355]J0

916904-17 ROUND BAR 0. 63kg
916904-18 CHAIN www. LulanPanda. com 1. 68kg
916905 GRILLE, C80R 59. 85kg
916905-1 FLAT BAR, C8OR www. LulanPanda. com 18. 27kg
9169052 FLAT BAR, C8OR 7.37kg
916905-3 FLAT BAR, C80R 4. 41kg
410416 LOCK PLUNGER 0. 65kg
903461 PLATE INSTALLATION 68. 25kg
903440 PLATE 40. 95kg
903440-1 PLATE 32. 55kg
701001590500 PLATE, EN10029-25A MAT SPEC N11449414 210kg
903436 PLATE 2. 1kg
903450-A SUPPORT HOLDER 6. 51kg
903450-1 PLATE 4. 94kg
903450-2 PLATE 1. 58kg
704203927300 NUT, SELF-LOCKING, 1S07040-M30-8-A3A 0. 23kg
704206748500 JOINT PIN, 1S02341-B-30X90X80-ST 0. 63kg
701101510000 ROUND BAR, EN10060-45-EN10025-5355J0 13. 12kg
903450-B SUPPORT HOLDER 6. 51kg
707200146000 SQUIRREL CAGE MOTOR, 55/1500-400/690V B3 ER.N114487144 378kg
707200213410 SLIP RING MOTOR, 75/1500-230/400V B3 ER. N114498954 745. 5kg
MM0227992 SQUIRREL CAGE MOTOR, 55KW (75HP) —=400/690V-50HZ-250S/M-1500RPM-B3R, WEG 472. 5kg
MM0227993 SQUIRREL CAGE MOTOR, 63KW (85HP) —~460V-60HZ-280S/M-1200RPM-B3T, WEG 673. 05kg
MM0227994 SQUIRREL CAGE MOTOR, 75KW (100HP) -400/690V-50HZ-280S/M-1500RPM-B3R, WEG 756kg
MM0227995 SQUIRREL CAGE MOTOR, 85KW (114HP) -400/690V-60HZ-315S/M-1200RPM-B3T, WEG 827. 4kg
707200241000 ELECTROLYTIC STARTER, R120/260A, CIM 194. 25kg
MM0275843 SPARE PART KIT

MM0222940 PUMP UNIT, 559523 R120 R200, VEM 9. 45kg
MM0259323 CONTACTOR, R120/260, VEM MOTORS N 3. 68kg
707200243000 STARTING RESTSTANCE, DOEMO6 75KW, HELMKE ER@B 94. 5kg
706303279746 V-BELT PULLEY, 236X8 SPB*TL(3520°‘(\6"" 23. 1kg
406202557365 TAPERED SLEEVE, TAPER-LOCK3525X MER 3. 99g
915754-B BELT GUARD INSTAL 116. bbkg
915892-B BELT GUARI & ’ ) 115. 5kg
915894-B FRAME, C80R-<_ 49. 35kg
915899-1 PLATE, C80R www. LulanPanda. ¢om 8. 4kg
915899-2 PLATE, C80R 7.77kg
915901-1 PLATE, C8OR www. LulanPanda. com 14. 18kg
915901-2 PLATE, C80R 2. 62kg
915905-B DOOR, C80R 9. 03kg
922845 SUPPORT HOLDER, C80 www. LulanPanda. com 5. 46kg
N11894440 PLATE, C80 2. 62kg
915755-B PROTECTION COVER INSTALLATION, C8OR 85. 05kg
915893-B PROTECTING COVER, C80 84kg
915895-B FRAME, C80R 37.8kg
915903-2 PLATE, C80R 3. 04kg
915903-3 PLATE, C8OR 2.52kg
915903-1 PLATE, C80R 15. 54kg
915915 SUPPORT HOLDER, C80R 4. 3kg
915915-1 PLATE, C8OR 2. lkg
915915-2 PLATE, C80R 2. 21kg
MM0203160 SETTING ADJSTM INSTALLATION, 400/230V/50H7Z 157. bkg
MM0201289 HYDRAULIC MACHINERY, T06.11.03 / 400V / 230V / 50HZ, HYDROS OY 147kg
MM0268469 SPARE PART KIT

N02482007 SOLENOID, AD3-K12-230V/50HZ-240V/60HZ, ARON 0. 42kg
801284 TANK, H-40, HYDROS www. LulanPanda. com

801285 SIGHT GLASS, SNA76-T, STAUFF 0. 21kg
801286 BREATHER, TA80-B-10-B-0—0-1-P01, MP-FILTRI 0. 35kg
801287 RETURN FILTER, FI0-80-3, FBO 1. 05kg
706203395200 FILTER CARTRIDGE, P171534, DONALDSON 0. 21kg
MM0203614 SPARE PART KIT

706301415000 HYDRAULIC PUMP, 1LO5 (3,3 CM3) XHT, PEDRO ROQUET 1. 68kg
801288 COUPLING, HET6, HYDR —APP 0. 46kg
801289 INTERMEDTATE FLANGE, BL8/1L, HYDR—APP

407200061000 SQUIRREL CAGE MOTOR, 2, 2/1500-230/400V B5 ER.N11449204 23. lkg
MM0218454 HYDRAULIC BLOCK, P15111350-1, ARON 8. 93kg
N02445082 PRESSURE RELIEF VALVE, CMP30. C3, ARON 0. 19kg
801295 DIRECTIONAL VALVE, AD. 3.E.15.E. J.00.2 (115V/50HZ - 120V/60HZ), ARON 1. 31kg
801153 RESTRICTOR VALVE, AM3QFABC40, ARON 1. 58kg
801152 PILOT OPERATED CHECK VALVE, AM3UPAB1003, ARON 1. 05kg
801293 DIRECTIONAL VALVE, AD. 3.E.02.C. J.00.2 (115V/50HZ - 120V/60HZ), ARON 1. 63kg
N02445081 PRESSURE RELIEF VALVE, CMP10. C3, ARON 0. 21kg
N02445195 CARTRIDGE VALVE, CRP. 02. NC. S, ARON 0. 37kg




802291 PRESSURE SWITCH, X1T-4000-25, BARKSDALE 0. 42kg
801168 SHUT-OFF VALVE, FT290-14, TOGNELLA 0. 11kg
706306138100 PRESSURE GAUGE, 213. 53. 63. 400BAR LM G1/4B, WIKA 0. 21kg
802272 PRESSURE GAUGE, 213. 53. 63. 250BAR LM G1/4B, WIKA 0. 21kg
801176 HEAT RESISTOR, E030, BACKER 3. 15kg
801177 THERMOSTAT, 32TSH01091 (TSDH0702 ), COTHERM 0. 11kg
801178 COUPLING BOX, K7T, BACKER 0. 21kg
MM0234161 ELECTRIFICATION, PRE-ELECTRIFICATION

MM0204365 CONNECTION BOX

707400575060 CASE, AL 161609, ALUMIINI, FIBOX 0. 32kg
N05256966 TERMINAL BLOCK, 280-101, WAGO Okg
N05256967 PE-TERMINAL BLOCK, 280-107, WAGO 0.01lkg
N05256968 END PLATE, 280-301, WAGO Okg
N05256969 END PLATE, 249-116, WAGO Okg
N05241051 CABLE SEAL, SKINTOP ST-M 16%1, 5, LAPPKABEL

N05241003 CABLE SEAL,ST-M 25 X 1,5 (11-17MM), SKINTOP

N05256426 CABLE, CC500 3X1, 5, SAB BR?CKSKES

N05256427 CABLE, CC500 4X1, 5, SAB BR?CKSKES

947754 SETTING CONTROL CENTER, 400/230VAC

MM0290822 ELECTRIC SWITCH, OT16E3fRH #&ik! #£2ABB

MM0244352 TRANSFORMER, ME 370VA 400/230V 50HZ, TNR 25797, TRAFOMIC 5. 35kg
707401172410 AUTOMATIC FUSE, 55X2 306-7, STEMENS 0. 46kg
MM0290049 CIRCUIT BREAKER, C60N 2P 2A C, 24332, SCHNEIDER ELECTRIC, TM: MERLIN GERIN 0. 25kg
MM0274599 CIRCUIT BREAKER, C60N1PC2A, 24306, SCHNEIDER ELECTRIC, TM: MERLIN GERIN 0. 13kg
802485 SIGNAL LAMP, RL-RT/FR 2. 4W, 130V BA9S, KL?CKNER -MAROLER

707301885390 CONTACTOR, DILOOM (230V50HZ, 240V60HZ) 061217, TR 0. 26kg
707402070020 ELECTRIC SWITCH, P220-61002-003M1, S?LZgR YL TRIC 0. 11kg
707402165000 TERMINAL BLOCK, 280—G4, > 0. 02kg
807401172510 AUTOMATIC FUSE, 5SX2 @}ﬁ%mms 0. 37kg
N05255334 THERMAL RELAY, Z00-6 A\ MOELLER

N05255035 AUXILIARY RELAY,DIL R 31(220V) 22 DIL M, KL?CKNER-MOELLER

MM0290053 AUXILIARY RELAY, DILAC—-40 (230V50HZ/60HZ), 276449, MOELLER 0. 24kg
N05256315 TIME RELAY, DMB51CM24, CARLO GAVAZZI 0. 08kg
707302282510 RELAY, G2R-2-SN 230VAC, OMRON 0. 01kg
707302282520 RELAY BASE, P2RF-08-E, OMRON 0. 05kg
707402070030 ELECTRIC SWITCH, P220-61361-003M1, S?LZER ELECTRIC 0. 11kg
MM0215749 SETTING ADJSTM INSTALLATION, 480/115V/60HZ 157. bkg
MM0215756 HYDRAULIC MACHINERY, T06.11.03 / 480V / 115V / 60HZ;HYDROS OY 147kg
MM0268467 SPARE PART KIT

N02482012 SOLENOID, AD3-K12-115V/50HZ=120V/60HZ, ARON 0. 42kg
804346 SQUIRREL CAGE MOTOR, 2, 2KW,/1800-480V/60HZ 23. 1kg
801292 HEAT RESISTOR, E030X3, BACKER 1. 68kg
945824 SETTING CONTROL CENTER, 480V/115V 60HZ

MM0224060 FUSE, CCMRO15. , LITTELFUSE

N05255395 FUSE, KKV 332CC (FUSED. SWITCH DISCONNECTOR), KATKO

MM0224054 FUSE, CCMROO04. , LITTELFUSE

MM0217916 CONTACT BLOCK, LAD-N11, SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0. 03kg
MM0219521 TR PROTECTIVE CIRCUIT BREAKER, GV2-ME10, SCHNEIDER ELECTRIC, TM: TELEMECANIQUY 0. 27kg
MM0240265 TRANSFORMER, HE-400VA 480/115V 50-60HZ, TRAFOMIC 5. 35kg
N05256418 TERMINAL BLOCK, STS 2, 5~QUATTRO, PHOENIX CONTACT

N05256950 TERMINAL BLOCK, STS 2, 5-TWIN-PE, PHOENIX CONTACT

N05256952 TERMINAL BLOCK, STS 6, PHOENIX CONTACT

N05256953 TERMINAL BLOCK, STS 6-PE, PHOENIX CONTACT

MM0240264 AUTOMATTC FUSE, C60H1PC6A, 24959, SCHNEIDER ELECTRIC, TM: MERLIN GERIN 0. 13kg
N05256712 STGNAL LAMP, XB4-BVG3 (48...120VAC, GREEN), SCHNEIDER ELECTRIC 0. 08kg
N05256655 CONTACTOR, L.C1-DO9F7/110VAC, SCHNEIDER ELECTRIC, TM: TELEMECANIQUE

MM0219461 TR PROTECTIVE CIRCUIT BREAKER, GV2-MEO8, SCHNEIDER ELECTRIC, TM: TELEMECANIQUY 0. 27kg
MM0223947 CONTACT BLOCK, ZB5-AZ101, SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0. 02kg
MM0223949 LEVER, ZB5-AD2, SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0. 03kg
N05256710 GNAL LAMP, XB4-BVG5 (48. .. 120VAC, YELLOW), SCHNEIDER ELECTRIC, TM: TELEMECANIQ 0. 08kg
MM0225911 RELAY, CAD32F7, SCHNEIDER ELECTRIC, TM: TELEMECANIQUE 0. 61kg
804662 RELAY, G2R—2-SN 110AC, OMRON 1. 58kg
N05241068 CABLE SEAL,MS PG16 (8—14MM), LAPPKABEL

N05241067 CABLE SEAL,MS PG21 (11-18MM), LAPPKABEL

MM0215750 SETTING ADJSTM INSTALLATION, 200/230V/50HZ 157. 5kg
MM0215757 HYDRAULIC MACHINERY, T06.11.03 / 200V / 230V / 50HZ, HYDROS 0Y 147kg
MM0268465 SPARE PART KIT

802898 SQUIRREL CAGE MOTOR, 3, OKW/1500-200V/50HZ 23. 1kg
N02125797 HEAT RESISTOR, EO30X6 220V, MEYER VASTUS 0. 21kg
941471 SETTING CONTROL CENTER, 200V 50/60HZ

MM0236559 BOX, EFEP404021G, ENSTO CONTROL 10. 91kg
N05222854 SWITCH, KSR3. 40/U KSH48 KS23. 200, ENSTO ELECTRIC

707402501910 MTR PROTECTIVE CIRCUIT BREAKER, PKZM 0-16 NHI11, KL?CKNER-MOELLER 0. 26kg
MM0290890 TRANSFORMER, ME 500VA 200/230VAC, 50H7, TRAFOMIC 7. 14kg
807401172460 AUTOMATIC FUSE, 5SX2 310-7, STEMENS 0. 46kg
807401172220 AUTOMATIC FUSE, 55X2 216-6, STEMENS 0. 29kg
707401172060 AUTOMATIC FUSE, 5SX2 110-6, STEMENS 0. 15kg




707301885430

AUXILIARY RELAY, DIL R-22 230VAC, KLOCKNER -MOELLER

MMO215751 SETTING ADJSTM INSTALLATION, 400/115V/50/60HZ 157. 5kg
MM0215758 HYDRAULIC MACHINERY, T06.11.03 / 400V / 115V / 50HZ, HYDROS OY 147kg
MM0268463 SPARE PART KIT www. LulanPanda. com

947751 SETTING CONTROL CENTER, 400/115VAC

N05256812 TRANSFORMER, ME_370VA 400/115V_50-60HZ, TRAFOMIC

802483 STGNAL LAMP, RL-GN/F1 2. 4W 130VBA9, KL2CKNER -MOELLER

804660 CONTACTOR, DILOOM (110V50HZ, 120V60HZ) 060477, MOELLER

N05256667 AUXILIARY RELAY,DIL R31(110VAC), MOELLER

N05256668 AUXILIARY RELAY, DIL R40 (110VAC), MOELLER

N05256419 TERMINAL BLOCK, STS 2, 5-TWIN, PHOENIX CONTACT

N05256973 TERMINAL BLOCK, STS 2, 5-QUATTRO-PE, PHOENTX CONTACT

MM0215752 SETTING ADJSTM INSTALLATION, 525/110V/50HZ 157. 5kg
MM0215759 HYDRAULIC MACHINERY, T06. 11.03 / 525V/110V/50HZ, HYDROS OY 147kg
MM0268458 SPARE PART KIT

N05428735 SQUIRREL CAGE MOTOR, 2, 2/1500-525V B5 (K21R 100 L4) SPEC N05428735, VEM 24. 68kg
N02125798 HEAT RESISTOR, E030X7 525V/303V, MEYER VASTUS 0.21kg
947765 SETTING CONTROL CENTER, 525/115VAC

MM0291352 SWITCH, LK11 Y/R, 6419410222614, KATKO 0. 02kg
N05256645 FUSE, LP-CC- 15, BUSSMANN O 0. 08kg
N05256643 FUSE, LP—CC~4, BUSSMANN <)<5§;9” 0. 08kg
MM0290054 CONTACT BLOCK, GYADO110, SCHNEIDER ELECTRI GCYNX?TELEMECANIQUE 0. 06kg
N05222833 MTR PROTECTIVE CTIRCUIT BREAKER, GV2-P08, S #YECTRIC, TM: TELEMECANIQUE]  0.37kg
MM0292062 TRANSFORMER, 400 VA 525/110 W /705 341, NORATEL 8. 09kg
N05255644 AUTOMATIC FUSE, 5SX2 10%-6, SIEMENS 0. 15kg
N05256579 STGNAL LAMP, M22-LH-G, 216780, MOELLER ELECTRIC

N05222835 MTR PROTECTIVE CIRCUIT BREAKER, GV2-P10, SCHNEIDER ELECTRIC, TM: TELEMECANIQUE| /0. 37kg
MM0290838 BUTTON PLATE, M22S-ST-X93, 216486, MOELLER ELECTRIC 0. 01kg
N05255829 SWITCH, M22-WK3 / AK20, MOELLER ELECTRIC 0.95kg
804195 RELAY, G2R—2SN_12VDC, OMRON 1. 58kg
MM0290843 BUTTON PLATE, M22S-ST-X88, 216485, MOELLER ELECTRIC 0.01kg
N05256537 SWITCH, M22-WRK/AK20, MOELLER ELECTRIC

N05256520 SWITCH, M22-WRK / AK10, MOELLER ELECTRIC 0.01kg
MM0215753 SETTING ADJSTM INSTALLATION, 575/115V/60HZ 157. 5kg
MM0215760 HYDRAULIC MACHINERY, T06.11.03 / 575/115V / 60HZ, HYDROS OY 147kg
MM0268453 SPARE PART KIT

N05428730 SQUIRREL CAGE MOTOR, 2, 6/1800-575V B5 (K21R 100 L4) SPEC N05428730, VEM 24. 68kg
N02125761 HEAT RESISTOR, E030 (575V 60 HZ7), MEYER VASTUS 0.21kg
947767 SETTING CONTROL CENTER, 575/115VAC

MM0257136 TRANSFORMER, ME_400VA 575/115V60Hz ULE, TRAFOMIC 6.83kg
MM0215754 SETTING ADJSTM INSTALLATION, 440/230V/60H7 157. 5kg
MM0215761 HYDRAULIC MACHINERY, TO6. 11.03 / 440V / 230V / 60HZ, HYDROS OY 147kg

MM0268450 SPARE PART KIT www. LulanPanda. com

N02125799 HEAT RESTSTOR, E030X1 440V/254V, MEYER VASTUS 0.21kg
947758 SETTING CONTROL CENTER, 440/230VAC

MM0292069 TRANSFORMER, 400 VA 440/230 V, 6-080-705 321, NORATEL 8. 09kg
N05256571 SIGNAL LAMP, M22-LH=G/A/LED-G, MOELLER ELECTRIC 0.01kg
N05255921 TERMINAL BLOCK, ZDU 2. 5-2/4AN, WEIDMULLER

N05255922 TERMINAL BLOCK, ZDU_2. 5-2/3AN, WEIDMULLER

N05255924 TERMINAL BLOCK, ZDU_6, WETDMULLER

807401172560 AUTOMATIC FUSE, 58X2 3207, SIEMENS 0. 46kg
MM0290849 THERMAL RELAY, ZB12-10 (6-10A), 278440, MOELLER 0. 16kg
MM0215755 SETTING ADJSTM INSTALLATION, 480/230V/60HZ 157. 5kg
MM0215762 HYDRAULIC MACHINERY, T06. 11.03 / 480V _/ 230V / 60HZ, HYDROS OY 147kg

MM0268449 SPARE PART KIT

947763 SETTING CONTROL CENTER, 480/230VAC

MM0292067 TRANSFORMER, 370 VA 480/230 V, 6-080-705 331, NORATEL 8. 09kg
807401172230 AUTOMATIC FUSE, 5SX2 2167, STEMENS 0. 29kg
0230009 CONTACTOR, DILMO-10 (230V 50HZ/60HZ) , 276698, MOELLER 0. 24kg
MM0290769 THERMAL RELAY, ZB12-4 (2, 4-4A), 278438, MOELLER 0. 16kg
MM0290834 AUXTLIARY RELAY, DTLA-40 (230V50HZ/60HZ), 276337, MOELLER 0. 24kg
MM0215860 SETTING ADJSTM INSTALLATION, 220V/60HZ 157. 5kg
MM0215861 HYDRAULIC MACHINERY, TO6. 11.03 / 220V / 60HZ, HYDROS OY 147kg

MM0268447 SPARE PART KIT

N05428750 SQUIRREL CAGE MOTOR, K2IR 100LX4 3KW/1500 B5 (2, 85KW/1715), VEM 31. 5kg
943490 SETTING CONTROL CENTER, 220V/220V 60HZ

807401172210 AUTOMATIC FUSE, 5SX2 2106, STEMENS 0. 29kg
MM0290767 CONTACTOR, DTLM9-10 (220V50H7/60HZ) , 276697, MOELLER 0. 24kg
707402501890 MTR PROTECTIVE CIRCUIT BREAKER, PKZM 0-6,3 NHIL1, KL?CKNER-MOELLER

N05255221 TERMINAL, P/N 7DU 2,5-2/4 AN 3, WEIDMULLER 0. 02kg
MM0290763 CONTACTOR, DTLML7 -10 (220V50H7/60HZ) , 277011, MOELLER 0. 44kg
MM0290742 AUXILIARY RELAY, DILA-22 (220V50HZ/60HZ) , 276406, MOELLER 0. 26kg
MM0290744 AUXTLIARY RELAY, DTLA-40 (220V50HZ/60HZ), 276336, MOELLER 0. 26kg
N11903789 PIPING, HYDR SETTING ADJSTM, C80 17. 85kg
706300790060 CONNECTION, 8-8F42EDMXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 11kg
706300790061 CONNECTTON, 8F42EDMXS, PARKER HANNTFIN, TM: TRIPLE-LOK 0. 05kg
803957 HYDRAULIC HOSE, 5705-08-06/SAE100R2T-06/5705-08-06/L 1300 lkg




801982 HYDRAULIC HOSE, 5705-08-06/SAE100R2T—-06/5705-08-06/1.1500 1. 16kg
801987 HYDRAULIC HOSE, 5705-08-06/SAE100R2T-06/5705-08-06/1.4400 3. 15kg
801967 HYDRAULIC HOSE, 5705-08-06/SAE100R2T-06/5705-08-06,/1.4000 2. 84kg
706300790540 CONNECTION, 8 JMTXS, PARKER HANNIFIN, TM: TRIPLE-LOK 0. 26kg
N02118833 FASTENER PAIR, DS 320/20 PP (DIN3015, PART 3), STAUFF 0. 03kg
N02118993 COVERING PLATE, GD-3D (DIN3015, PART3), STAUFF 0. 11kg
N01530113 CAP SCREW, HEXAGONAL, 1S04014 -M8X50—-8. 8—A3A 0. 02kg
MM0264236 THERMAL SENSOR INSTALLATION, C—JAWS 4. 41kg
MM0260143 ELECTRIC SYSTEM, BEARING TEMP. MEASURING

MM0260147 CIRCUIT DIAGRAM, BEARING TEMP. MEASURING

MM0260145 ELECTRIC CENTER, BEARING TEMP. MEASURING

MM0240165 CONFIGURATION DISPLAY, 4501, PR ELECTRONICS 0. 02kg
MM0257318 TRANSMITTER, PREASY 4116, PR ELECTRONICS 0. 18kg
MM0222937 CIRCUIT BREAKER, C60H1PC4A, 24958, SCHNEIDER ELECTRIC, TM: MERLIN GERIN 0. 13kg
707401180516 CABLE SEAL, SKINTOP STR 16, 53015140, LAPPKABEL 0.01kg
707401180521 CABLE SEAL, SKINTOP STR 21, 53015150, LAPP%

707401180513 CABLE SEAL, STR 13,5 (5-9MM), LAPP GROUP. TOP 0.01kg
707401180950 TEMPERATURE SENSOR, TE—BAJONET—8/5—5000/G(¥\] .k@:a\l, 1115948, SKS 1. 05kg
707401180955 BUSHING, 30 M1 2N

704404205200 CLAMP, DIN3017¢ )S*WI 0. 05kg
932387 TRANSPORT R ,%80 89. 25kg
591013 SENSOR INSTALLATION, C80 5. 67kg
591014 REFLECTOR, C80 3. 89kg
591017 PLATE 2. 52kg
591019 PLATE 1. 37kg
591016 HOLDER, C80 1. 05kg
591020 PLATE www. LulanPanda. com 0. 73kg
591021 PLATE www. LulanPanda. com 0. 32kg
N05228015 PROXIMITY SWITCH, 3RG6112-3BF00, STEMENS 0.22kg
MM0223278 CONNECTOR CABLE, 805001P12M050, WOODHEAD, TM: BRAD HARRISON 0. 53kg
N01530324 CAP SCREW, HEXAGONAL, 1S04014 -M16X80-8. 8-A3A

7001530203 CAP SCREW, HEXAGONAL, 1S04014 -M12X50-8. 8—A3A

922400 SENSOR INSTALLATION, C80R 0. 73kg
922398 SUPPORT HOLDER, C80R 0. b3kg
N11893066 PLATE, C80R 0. 42kg
N11893068 PLATE, C8OR 0. 06kg
707400790050 ELECTRIC LIMIT SWITCH, Z4V10H332-11Y, SCHMERSAL 0.21kg
N01530136 SCREW, HEXAGONAL, 1S04017 -M10X25-8. 8—A3A 0. 02kg
704103349000 CAP SCREW, HXGNL SOCKET HEAD, 1S04762-M5X50-12. 9 0.01kg
922391 STOPPERS INSTALLATION, C80 17. 85kg
922392 STOP PIECE, C80 8. 61kg
N11893056 PLATE, C8OR 7.04kg
N11893057 PLATE, C80R 1. 47kg
922393 STOP PIECE, C80 8. 61kg
7001530326 SCREW, HEXAGONAL, I1S04017 -M16X90-8. 8—A3A 0.21kg
MM0234932 STICKERS, ANST, C80, HARMONIZED ANSI 2535

944049 STICKER, LOGO, C63, C80, C95, C125

N11903056 BAND, TERRACOTTA NAUHA 100 MM C63, C80

944059 STICKER, C80

MM0229994 STICKER, READ MANUAL C—JAWS, ANST 7535/1S0 3864 HARMONIZED

MM0229995 STICKER, DO. NOT INSERT TOOLS, ANSI 7535/1S0 3864 HARMONIZED

MM0229997 STICKER, DO. NOT OPEN DRIVE GUARD, ANST 7535/1S0 3864 HARMONIZED

MM0229996 STICKER, DO NOT OPERATE, ANSI 7535/1S0 3864 HARMONIZED

MM0230002 STICKER,; SERVICING WHILE PRESSURIZED, ANSI Z7535/1S0 3864 HARMONIZED

MM0230447 STICKER, PRESSURIZED DEVICE, ANST 7535/1S0 3864 HARMONIZED

MM0230004 STICKER, HOT SURFACE (BIG), ANSI Z7535/1S0 3864 HARMONIZED

MM0230006 STICKER, HOT SURFACE (SMALL), ANSI Z7535/1S0 3864 HARMONIZED

MM0229998 STICKER, SPRING IN COMPRESSION, ANST 7535/1S0 3864 HARMONIZED

MM0234102 STICKER, LIFTING POINT,C & GP

MM0253141 STICKERS, IS0, C80, ISO 3864 STICKERS

MM0250258 STICKER, READ INSTRUCTION, PERSONAL PROTECTIVES, IS0, 3864

MM0250251 STICKER, DO NOT INSERT TOOLS, ISO 3864‘\6‘{0

MM0250244 STICKER, DO NOT OPEN DRIVE GUARD, IS6SIRe"

MM025024 1 STICKER, SERVICING WHILE PRESSU X Q3864

MM0250104 STICKER, PRESSURIZED D 3864

MMO251117 STICKER, HOT SURFACE S iSO 3864

MM0250239 STICKER, HOT SURFACE (gTv:AL-D, I1SO 3864

MM0250242 STICKER, SPRING IN COMPRESSION, ISO 3864

312508 C80B Shim www. LulanPanda. com

705501260959 V-belt

922337 SUPPORT

911122 C80 (21’°X32"7) Jaw plate

928217 €80 (21'°X32"") Jaw plate

814390736800 C80R Jaw die, movable 645. 75kg 1100mm * 825mm * 258mm




